
1 
 

 

 

 

 

 

 

 

Feasibility for Anaerobic Digestion Treatment in Seychelles  

 

 

 

 

 

 

 

 

 

 

 



2 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   

Document title  Feasibility for Anaerobic Digestion in 

Seychelles  

Status  Draft 

Date  15th November 2024 

 

Project name  Transformation of the waste sector towards 

a waste-energy nexus in the Southwest 

Indian Ocean region (TWENex) 

Project number   

Client  COI  

Author  Cliff Gonzalves 

   



3 
 

Contents 

Acronyms ................................................................................................................................................ 7 

1. Introduction ........................................................................................................................................ 8 
[...]
plants offer a solution with biogas production as an additional benefit.  

Industrial application: Large AD plants are technically viable for Seychelles since one is in 
operation and a footprint for a centralized facility can be accommodated in the Providence 
area. The amount of biowaste generated is sufficient to operate a medium plant capable of 
providing of supporting 264 households It can also accommodate condemned and expired 
foods that are landfilled however it will rely on inconsistent waste stream which can be 
problematic. A large AD plant requires specialist knowledge and full-time staff to operate and 
monitor the process. The technology work best with a consistent feedstock quality which may 
be difficult to control for municipal waste.  An AD plant will not replace entirely landfill but 
will improve the general management of biowaste by avoiding greenhouse gas (GHG) 
emission from landfills and significantly extend its useful life. Currently IOT is operating an AD 
plant with primary focus for the treatment of fish waste -not energy production. The biogas 
is currently not being harnessed and the process is not without problems, indicating the 
complexity of maintaining high biogas yield. The existing facility would benefit from 
investment in a post primary digestion and sludge drying equipment to reduce the pressure 
on the Providence landfill.  

 



63 
 

Financial viability: As expected an AD plant will cost more than sanitary landfilling. For a total 

of up to 35,797 tons of bio waste in 15 years, the contract value is $41.9 million over 15 years 

requiring a disposal fee of $60 (SCR 900) /ton and SCR 2.5 per kwh. Additionally, the investor 

can get up to $45 million with sale of Co2. The investment can be attractive although better 

return can be obtained with $70/ton recycling fee. For Government, the option is a lot costlier 

than building a landfill even when taking into consideration savings on diesel for electricity 

generation and cost of reclamation and cost of construction of a landfill. It is to be noted that 

energy recovery operations from waste are generally much more expensive than other 

solutions since they require advanced technical input and machinery, are energy intensive 

and sensitive to operating conditions. It is why only more advanced industrialised countries 

have made advances in these technologies. For a Small Island Developing State, the 

challenges of engaging advanced treatment are as vulnerable as the context to which the SIDS 

find themselves, namely isolation; distance from main markets, limited technical capacity and 

financial means to afford and maintain advanced technologies. 

 

5.2 Recommendations:  

1. Improvement to existing operation: Since IOT has an AD plant, effort must be directed 
to better existing operating conditions by encouraging the company to invest in the 
equipment to increase the dry solid fraction of its digestate sludge so that it can be 
used for other means rather than disposing at the landfill. It can also work to obtain 
better gas yields. The IOT should be able to make use of the energy from biogas 
produced rather than flaring. They can invest in a biogas generator to feed electricity 
directly to the grid. However, it seems that there are as yet no provision by PUC to 
accept non-PV electricity generators and this should be seriously considered by the 
Energy Commission. The production of electricity from IOT biogas will reduce the 
demand for diesel for energy production and pressure on PUC generators. 

2. Study mixed feedstock: The IOT is producing gas from a single feedstock i.e. fish waste 
which may not be the case for a large-scale AD plant accepting biowaste from different 
sources. Before adoption and or tendering, it is recommended that Government 
undertake study mission to countries that have experience implementing anaerobic 
digestion technology for municipal solid waste such as Denmark and the Netherlands. 
Similar visit could be done in Asian countries that have similar weather and feedstock. 
The study mission will confirm the suitability of the intended feedstock (food waste vs 
industrial biowaste), following which Government may consider launching a tender to 
design, build and operate a centralised AD plant in the Providence area.  

3. Domestic households: There is still scope for small to medium plants, and these can 
be introduced on outer islands and on farms as well as other areas where treatment 
of waste is primary with possibility for energy recovery being secondary. There is good 
scope here. However, we do not recommend adoption of small AD plants at domestic 
level in the short term in view of the complexity of the process and safety around the 
production of flammable gas. These work well in rural application rather than more 
urbanized setting. For household application. the Government can build upon the 
work of TWENex to catalyse further investigations and research in small to medium 
AD plants in particular consider the question of mixed domestic waste.  



64 
 

4. Education & training: It is recommended that an education and sensitization 

programs including trainings be developed for small to medium plants operators and 

householders to increase uptake of decentralized AD units in location where it can be 

made possible. This can in the long term make small to medium plants feasible for 

domestic use. The project visibility will contribute towards this but must be sustained 

after end of project.  

 



65 
 

6. Annex 

Annex 1: Calculating base concentration and volume to neutralize VFA in small scale 
 

We assume that VFA can be represented by the acetic acid concentration. The pH obtained 

in the small scale at failure was 4.3. Therefore, the concentration of protons in the solution 

can be found using the equation 𝑝𝐻 = −log [𝐻+]. The [𝐻+] = 10−4.3 =

 5.01 𝑥 10−5mol.dm-3. 

The reactor volume was 18 liters therefore number of moles of Hydrogen present is  

𝑛𝐻 =  18 𝑥 (5 𝑥 10−5) = 9.02 𝑥  10−4 𝑚𝑜𝑙𝑒𝑠 

The neutralization reaction is 

𝐶𝐻3𝐶𝑂2𝐻 + 𝑁𝑎𝑂𝐻 ↔ 𝐶𝐻3𝐶𝑂2
−𝑁𝑎+ + 𝐻2𝑂 

Molar ration 1:1 confirms that moles of NaOH required is 9.02 𝑥  10−4. So if we make up a 

0.01 Molar solution then  

1 𝑚𝑜𝑙 𝑁𝑎𝑂𝐻 is contained in 1𝑥105𝑚𝑙 

9.02 𝑥  10−4 𝑚𝑜𝑙 is contained 𝑖𝑛  9.02 𝑥  10−4 𝑥 1𝑥105 = 𝟗𝟎 𝒎𝒍  

Mass of NaOH required for this 0.01M solution is  

𝑀 = 40 𝑥 0.01 = 0.4𝑔. 

We needed to dissolve 0.4g in 1 litre  and use 90ml to neutralize. However, noting that weak 

acid strong base will result in a buffer, the pH change will take a while to change. The acetic 

acid is a weak acid therefore after this neutralization takes place more acid will dissociate. It 

is necessary to find the total concentration of the acetic acid. This can be found by considering 

the dissociation of acetic acid 

𝐶𝐻3𝐶𝑂2𝐻 ↔ 𝐶𝐻3𝐶𝑂2
− + 𝐻+ 

Initially 

At EQB 

 

Using acid dissociation constant 𝐾𝑎 = 1.8 𝑥 10−5 we solve the quadratic formula 

𝑥2 = (𝑦 − 𝑥)(1.8 𝑥 10−5) 

Plugging in the values we obtain  

(5 𝑥 10−5)2 = (𝑦 − 5 𝑥 10−5 ) ∗ (1.8 𝑥 10−5) 

𝑦 = 1.89 𝑥 10−4 𝑚𝑜𝑙𝑑𝑚−3 

Number of moles is therefore  1.89 𝑥 10−4 ∗ 18 = 3.4 𝑥 10−3 moles 

For 0.01M solution we needed a total volume of   3.4 𝑥 10−3 𝑥 1𝑥105 = 𝟑𝟒𝟎 𝒎𝒍  

𝑦 

𝑦-x 

0 0 

𝑥 𝑥 



66 
 

Annex 2: Assessment of AD plant at Indian Ocean Tuna Ltd 
 

 

 

 

 

ANAEROBIC DIGESTION OF FISH WASTE BY INDIAN OCEAN TUNA LTD IN 

SEYCHELLES 

 

A visit was caried out on 24th October 24 at IOT. The factory is treating 1000 m3 of wastewater daily 

through an activated sludge process. The wastewater first enters a coarse and then fine screener after 

which it moves to equalization anaerobic tank. Primary sedimentation is achieved with Dissolved Air 

Flotation (DAF) in the presence of a polymer. The wastewater then moves to an anoxic tank for 

denitrification before going into the aeration zone for BOD removal. There is recirculation between 

the tanks for nitrification in the aerobic tank. Secondary clarification is carried out with DAF and part 

of the sludge is recirculated to the aeration zone. The HRT in the aeration zone is 7 days and in the 

anoxic approximately 3 days.  

Sludge from primary and secondary DAF tank goes into a digester for anaerobic treatment producing 

biogas.  The digester is operated at 35-40 degrees with mixing and hydraulic retention time of 20 days. 

Biogas produced is 2000m3/day however in 2023 it was up to 4000m3/day. The lower end production 

is equivalent to 1060 m3/day of methane which equals to a potential electricity recovery of 2500 Kwh 

(2.5MWh) per day. The digestate is pressed in a screw press to remove water and the remaining sludge 

(10-15 tons/day) comprising of 80% water is sent to the landfill 

The following issues was noticed 

• The screener waste is fed to a chute and into bins which was not fully covered. There was 

some smell and fly lavae in the bins probably because it was not fully enclosed. 

• The aeration tank was foaming suggesting the presence of filamentous bacteria and problems 

with process control. Low DO or FM can be the cause.  

• The anoxic tank did not have much bubbling suggesting that denitrification may not be as 

efficient. It is possible that the nitrate in the wastewater is not high which is abnormal for this 

waste stream. This can only be confirmed by laboratory tests. 

• There is one digester on site with HRT 20 days and the digestate leaving the tank is still strong. 

The facility will benefit from a secondary digester with HRT 30 days, however space seems to 

be problematic at the site. From photo below there appears to be a disused tank that can be 

used as a secondary digester. It may have been used in the past.  

• The plant is operating at high mesophilic temperature / low thermophilic. It can be explored 

to operate near 55 C leading to faster degradation. There is concern that this will kill the 

bacteria however raising the temperature very slowly over time will get the bacteria 

acclimatized and thermophilic bacteria can then dominate. If ammonia inhibition can be 

avoided, the Biogas yield will increase and the digestate better degraded. 



67 
 

• The bio gas with high energy content is currently being wasted. It could be fed into a combined 

heat and power (CHP) plant to produce electricity and sold to the grid. The heat can be used 

instead of the boiler to keep the reactor to temperature and can be distributed to the cooking 

pots.  

• It does not appear that the biogas is scrubbed of hydrogen sulfide and moisture. This will lead 

to damage of equipment over time. The flare was heard re-igniting the gas several times 

indicating that the flame dies out periodically possibly due to condensation problem.  

• The sludge is too wet and LWMA indicated problems to accommodate it at the landfill. It is 

recommended that this sludge be dried to 20% before landfilling. Here the steam from the 

CHP plant can be used for drying.  Presence of filamentous bacteria affects the dewatering 

step and this might be a contributing factor. 

The photo below shows the wastewater flow in blue to treatment in orange and gray arrow 

represent the sludge. 

 

 

 

SPECIFICATION 

Anoxic tank D 20m H=9m V = 2827 m3 HRT 2.8 days (Q=1000 m3/day) 

Aerobic D 30m H = 10 V = 7068 m3 HRT 7 days (Q=1000 m3/day) 

Digestor D 16m H = 12m V= 2412 m3 (Q=120tons/day solids) HRT 20 days 

Gas production: 2000 m3/d 

Sludge production: 10 tons/day 

Anoxic 

Aerobic Sludge 

digester 

Sludge 

press 

Screening 
1 DAF 

2 DAF 

Equalization 

flare 
Potential secondary 

digester?? 



68 
 

7. References & Bibliography 

 

[1] S Suhartini et al 2019 IOP Conf. Ser.: Earth Environ. Sci. 230 012075: Estimation of methane 

and electricity potential from canteen food waste 

[2] Qamaruz-Zaman N, Milke M; 2010, Predicting the performance of a continuous anaerobic 

digester from batch scale laboratory studies, Research Gate 

[3] L. Megido, L. Negral, Y. Fernández-Nava, B. Suárez-Peña, P. Ormaechea, P. Díaz-Caneja, L. 

Castrillón, E. Marañón, Impact of organic loading rate and reactor design on thermophilic 

anaerobic digestion of mixed supermarket waste, Waste Management, Volume 123 

[4] B. Deepanraj B, Sivasubramanian V, Jayaraj S, Experimental and scientific study on 

anaerobic digestion of food waste: The effect of total solids and pH, J. Renewable Sustainable 

Energy 7, 063104 (2015); doi: 10.1063/1.4935559,  2015 

[5] Yono B; Sumardiono S, Syaichurrozi; Research Journal of Applied Sciences, Engineering and 

Technology 7(13): 2798-2805, 2014 Kinetic Model of Biogas Yield Production from Vinasse at 

Various Initial pH: Comparison between Modified Gompertz Model and First Order Kinetic 

Model 

[6] Persson E, Westerholm M, Schnurer A, Nordin A, Tamm D:  Dry anaerobic digestion of food 

waste at mesophilic and thermophilic temperature, ULF NORDBERG IVL-RAPPORT B2341 

[7] De Baere L, Mattheeuws B; Anaerobic Digestion of the Organic Fraction of Municipal Solid 

Waste in Europe – Status, Experience and Prospects, 2010 

[8] Sung, S. & Liu, T. Ammonia inhibition on thermophilic anaerobic 

digestion. Chemosphere 53, 43–52 (2003). 

[9] Chen, Y., Cheng, J. J. & Creamer, K. S. Inhibition of anaerobic digestion process: A 

review. Bioresour. Technol. 99, 4044–4064 (2008). 

[10] Magdalena, J.A., Greses, S. & González-Fernández, C. Impact of Organic Loading Rate in 

Volatile Fatty Acids Production and Population Dynamics Using Microalgae Biomass as 

Substrate. Sci Rep 9, 18374 (2019). https://doi.org/10.1038/s41598-019-54914-4 

[11] Ou, H.W., Chou, M.S. and Chang, H.Y. (2020). Removal of Hydrogen Sulfide from Biogas 

Using a Bubbling Tank Fed with Aerated Wastewater. Aerosol Air Qual. Res. 20: 643-653. 

https://doi.org/10.4209/aaqr.2019.12.0647 

[12] Quiroga, Jabid & Tschiersch, Kim & Bohórquez, O. (2019). A model of didactic guidelines 

to train designing and implementation of biodigesters. Journal of Physics: Conference Series. 

1161. 012025. 10.1088/1742-6596/1161/1/012025. 

[13] Biogas Bag Installation Manual For small bag‐type plug flow digesters Version 1.1 Bart 

Frederiks, 2011 

[14] Hashimoto, A. G. (1981). Methane production and effluent quality from fermentation 

beef cattle manure and molasses. Biotechnology and Bioengineering Symp., #11, 481- 492. 

https://doi.org/10.1038/s41598-019-54914-4
https://doi.org/10.4209/aaqr.2019.12.0647


69 
 

[15] F. E. C. BEZERRA, (2020) Biogas an anergy source for internal combustion engines: A 

review Instituto Federal de Educação, Ciência e Tecnologia do Ceará ORCID ID: 

http://orcid.org/0000-0003-2099-3233 Aceito 18/12/2020 DOI: 10.15628/holos.2020.10129 

[16] U Riyadi et al. Utilization of steel wool as removal media of hydrogen sulfide in biogas 

2018 IOP Conf. Ser.: Earth Environ. Sci. 105 012026 

[17] Cwikla, Joanna & Konieczny, Krystyna. (2011). Treatment of sludge water with reverse 

osmosis. Environment Protection Engineering. 37. 21-34. 

[18] Guangming Zhang, Tian Wan, Sludge Conditioning by Sonication and Sonication-Chemical 

Methods,Procedia Environmental Sciences, Volume 16, 2012, 

[19] Deviatkin, Ivan. (2013). Wastewater Treatment and Deinking Sludge Utilization 

Possibilities for Energy and Material Recovery in the Leningrad Region. 

10.13140/RG.2.1.1172.6488. 

 


